
 

1 
 

 

 

Installation of SRS  

(Sewage Recycling System)  

at Aarle-Rixtel WWTP 
 

 

A joint report with Waterschap Aa en Maas (WSAM) 
 

 

 

Trial results and extrapolation to full scale system 

April-June 2014 

 

Final version, November 2014 

  



 

2 
 

Table of Contents 
Chapter 1: Abstract .................................................................................................................. 5 

Chapter 2: SRS: How it Works ................................................................................................... 6 

Chapter 3: Installation at Aarle-Rixtel WWTP .............................................................................. 7 

Chapter 4: Sampling Methodology ............................................................................................ 9 
[...]
sludge will be: Sludge (with SRS) = 1 (kgTSS) X (1 - 36%) X 0.9 +1 (kgTSS) 

X (1 -36%) X 0.1 X 0.25 + 1 (kgBOD) X (1 - 6%) X 0.25 = 0.827kg 

 

The sludge will be therefore reduced by 1.175 - 0.827 / 1.175 = 29.6% 

 

7.8 Reduction in Sludge Dewatering Costs: 

Sludge dewatering has additional costs: Polymer consumption and electrical 

energy for the centrifuges. Both of these parameters will be reduced in a ratio 

of 1:1 to sludge reduction. For 2013, energy for sludge dewatering was 

estimated at 1400 kWh/d, anticipated savings will be 29.6% X 1400 = 414 

kWh/d. 

Polymer consumption in 2013 was 226 kg/d (dry powder), therefore savings 

will be 29.6% X 226 = 67 kg/d. 

 

7.9 Reduction in Energy for Aeration: 

In the m-UCT reactors, air is introduced into the reactor via diffusers installed 

on the bottom of the reactor. Powerful blowers supply the pressurized air 

required. As the air bubbles ascend to the surface, oxygen diffuses from the 

bubbles into the water, allowing the formation of an aerobic bacterial colony. 

The daily amount of oxygen required is estimated to be in a ratio of 1:1 to the 

amount of COD entering the reactor, and the amount of energy required for 

aeration is assumed to be in a ratio of 1:1 to the amount of oxygen introduced. 

For estimation of the required energy for aeration it is therefore assumed to 

be in a ratio of 1:1 to the amount of COD entering the reactor.  

Most of the COD, however, removed by the SRS is non-biodegradable and 

doesn’t influence aeration. The exact amount of particulate biodegradable 

COD separated from the sewage is hard to predict, we therefore used the 

reduction in of 6% in BOD (see section 7.3) instead. Energy for aeration is 

estimated to be reduced by 6%. 



 

27 
 

On 2013, the electrical energy required for aeration (excluding energy for 

mixing and pumping) was 7200 kWh/d. With a BOD-reduction of 6% this 

results in a saving of 6% X 7200 = 432 kWh/d. 

 

For the full scale we expect a higher reduction rate in energy for aeration, 

since the biodegradable COD removed by the SRS is in the form of articulate, 

hence it is slowly biodegradable and requires a disproportionate ratio of 

aeration as compared to soluble biodegradable COD. 

 

7.10 Total Savings in Energy Consumption 

The total savings of electric energy are the sum of savings for sludge 

dewatering and savings for aeration. This is 414 + 432 = 846 kWh/d. 

 

7.11 Energy Consumption of the SRS  

During the trial period, the SRS consumed on average 411 kWh/d. This 

includes two stages of pumping, as described in the results chapter, and 

doesn’t include additional pumping from the SRS back to the reactor. The 

energy consumption of the SRS itself, was estimated to be 150 kWh/d. 

 

For the full scale system, we anticipate that the energy consumption of the 

SRS would be around 1600 kWh/d, without any additional pumping.  

Since the SRS requires ~1m of head for installation after the sand separator, 

and the WWTP doesn’t have enough head for this, the sewage will have to be 

pumped from the outlet of the sand separator to the SRS. The SRS will be 

installed in such a way, that the treated sewage will return gravitationally to 

the reactors. Pumping large volumes of sewage to very small heads requires 

specialized pumps with very low energy requirements, around 20-25kw.  

These pumps will allow 90% of the average flow to reach the SRS. This gives 

an additional ~500kWh/d and a total of 2100kWh/d for the SRS installation 

with pumping.  

 

Another option is to install the SRS before the primary 6mm screens. This will 

not require an additional pumping stage, but can rely on the WWTP pumps to 

give the extra head. This installation form will have additional benefits since 

the load on the pre-treatment will also be reduced.  

In conclusion, the SRS will expect to consume 1600-2100 kWh/d for the full 

scale installation.  

 

7.12 Net Savings in Energy for Electricity: 

The net savings for the SRS installation with pumping will be  

846 – 2100 = -1254kWh/d, and without pumping 846 – 1600 = -754kWh/d. 



 

28 
 

Net electric energy consumption for the SRS installation is therefore expected 

be an additional energy consumption in the range 754 to 1254 kWh/d. This is 

an increase of 5-8% of total energy consumption of the WWTP 

(~15,000kWh/d). 

 

7.13 Internal RecylloseTM Consumption: 

Out of the ~200kgdm/d RecylloseTM produced by the SRS during the pilot test, 

approximately 150kgdm/d was consumed internally, producing heat energy 

required for the drying process. This corresponds to 75% internal 

consumption. Since the SRS 20K installed in Aarle-Rixtel can treat up to 

1000kgdm/d of RecylloseTM using the same amount of fuel, the actual fuel 

consumption for a full scale installation should be in the range of 15-20%. 

 

This can be calculated theoretically: 

The material enters the dryer at 50% moisture content and should leave the 

dryer at 15% moisture content. This is the optimal moisture content for pellet 

production, and after cooling, may ensure the product will not mold.  

For example, for every 100 kg RecylloseTM entering the dryer (or 50 kgDM) at 

50%MC, 59 kg RecylloseTM will exit the dryer at 15%MC. The dryer should 

therefore evaporate 100 – 59 = 41kg water. 

Evaporation energy is 2.26 MJ/kg and increasing the temperature of water 

needs an additional 0.29 MJ/kg. We disregard from biomass heating. 

Altogether, 2.55 MJ/kg water evaporation is required. In order to dry 100kg 

RecylloseTM, 41 x 2.55 = 105 MJ is required.  

The dryer may have an efficiency of 70%, therefore we need 150 MJ per 59kg 

RecylloseTM exiting the dryer. 

Dry RecylloseTM has a calorific value of 16 MJ/kg. At 15%MC it has the value 

of 13.6 MJ/kg. We therefore need to incinerate 150 / 13.6 = 11 kg RecylloseTM 

at 15%MC in order to dry 59 kg RecylloseTM. 

We need to burn 11 / 59 = 18.7% of the material for drying. This falls within 

the range anticipated above. 

 

  



 

29 
 

7.14 Concentrated Results: 

The following table summarizes the concentrated results for extrapolation to 

the full scale installation: 

 

Table 7 Concentrated results for full scale installation 

Parameter Value 

Energy reduction for aeration 6% reduction 

Energy reduction for sludge dewatering 29.6% reduction 

Sludge reduction 29.6% reduction 

Polymer reduction 29.6% reduction 

RecylloseTM production 5,074 kgdm/d 

Total energy savings 846 kWh/d 

SRS electric demand 1,600-2,100 kWh/d 

Net electric demand (-754) –(-1254)kWh/d 

(-5)-(-8)% 

Increased capacity for the WWTP 10-15% 

 

  



 

31 
 

Chapter 8: Benefits for the WWTP 

 

Due to SRS activity, besides the improvements mentioned above, additional benefits 

may arise, as follows: 

 

1. Reduced maintenance for the WWTP - since the SRS eliminates all solids 

larger than 0.3mm, the WWTP personnel will not experience blockages in 

pumps caused by hairs, moist toilettes and hygienic items that can escape 

through the screeners. FOG is also reduced, so there is less foaming and 

scale buildup in pipes and passages.  

2. The SRS acts as a second barrier to back-up the WWTP pre-treatment 

system in case of malfunction. 

3. Increased sludge line capacity - postponement of upgrading this part of the 

WWTP, due to reduced organic loads in the sewage inlet. 

4. Reduced load on the sludge dewatering system, means more time for 

maintenance and less risk of malfunctions that may require storage of sludge 

in the reactors. This may lead to increased MLSS and increased risk of 

effluent quality reductions. 

5. Eligibility for CDMs (carbon credits). 

  



 

31 
 

Chapter 9: SRS Installation During Trial Period 

 

The following scheme depicts how the SRS was installed during the trial period. Data 

is based on averages taken during the trial period.  

 

 

 
Figure 8 SRS installation during trial 

 

  

Inlet TSS during trial period was 173 mg/lSewage Inflow
64000 m3/day

SRS 20K
3620 m3/day

32% TSS reduction
10% COD reduction

Recyllose®
200 Kgdm/day

82%DS

Primary
Treatment:

Coarse 
Screening

Bypass

Secondary 
Effluent

64000 m3/day

WAS

Dewatered sludge
76362 Kg/day@22.9%

Secondary
clarifier

m-UCT
Reactor 

2

RAS

Secondary
clarifier

m-UCT
Reactor 1

RAS

WAS



 

32 
 

Chapter 10: Scheme for Full Scale System Installation 

 

The following scheme depicts how the SRS will be installed as a full scale system. 

Data is based on extrapolated values. WWTP parameters based upon data from 

2013. All weights are based on dry matter.  

 

 

 
Figure 9 SRS full scale installation 

 
  

Sewage Inflow
66800 m3/day

14095 kgTSS/day

SRS 
66800 m3/day

14095 kgTSS/day

Recyllose®

5074 Kgdm/day

Secondary
clarification

Primary Treatment:
Coarse Screening

Grit Chamber
Oil trap

Energency bypass m-UCT Reactors
9021 kgTSS/day

Secondary Effluent
66800 m3/day
394 kgTSS/day

WAS

Dewatered sludge
9466 Kg/day

RAS

Grit 

disposal

O2 CO2



 

33 
 

Chapter 11: Mass Balance and Cost Calculation for the Full Scale 

System Installation 

 

A mass balance was calculated for the full scale SRS system installation at the 

Aarle-Rixtel WWTP, based upon the extrapolated results. The data was based on 

the data received for the year 2013. The calculation appears in the attached file. The 

savings in cost for the WWTP were based on numbers received from the 

Waterschap.  

Sludge dewatering costs include polymer consumption and energy for dewatering 

and exclude incineration.  

Centrifuge daily load (in hours per day) was based upon the assumption of 25 m3/h 

of sludge to the centrifuges. 

The following table summarizes the savings, excluding labor, maintenance 

depreciation and interest: 

Table 8 Calculations for daily savings with SRS 

Calculation of amounts 
  

100%  

Parameter unit 
Without 

SRS With SRS 
Reduction 

(%)  

Dewatered sludge for disposal kg/d 63421 44649 30% 
 Dewatered sludge kgdm/d 13699 9644 30% 
 Energy for aeration kWh/d 7,200 6,768 6% 
 Polymer for dewatering kg/d 226 159 30% 
 

Centrifuge daily load h/d 19.7 13.8 30% 
 

Expected Recyllose™ kgdm/d 0 5,074 
  

      
Cost Reduction assessment 

   
100% 

Parameter unit cost (€) 
Without 

SRS with SRS 
Daily 
savings (€) 

Sludge dewatering costs* €/tdm 98 1343 945 397 

Sludge incineration (SNB) €/ton  78.26 4963 3494 1469 

Energy for aeration €/day 0.10 720 677 43 

SRS energy consumption** €/kWh 0.10 0 160 -160 

Expected Recyllose™ €/tdm 100 0 4,313 431 

  

Total 
(€/day) 7,026 

 
2,181 

   
 Savings 31% 

 
* Sludge dewatering costs including polymer consumption and energy for dewatering (excluding 
incineration) 

** Without additional pumping 
     It can be seen from the above tables that the main savings for the WWTP is due to reduction 

in sludge dewatering and disposal (84%), while the rest is due to energy consumption and 

commerce in RecylloseTM. 



 

34 
 

Chapter 12: Increased Capacity 
 

As explained above, due to the SRS activity, the entire load on the WWTP is 

reduced, less energy is required for aeration, and the load on the sludge dewatering 

system is drastically reduced. As a consequence, if the WWTP is currently 

overloaded and requires an upgrade, the upgrade can be postponed and the SRS 

can be installed instead, with significantly lower costs and footprint. Even if the 

WWTP is not currently overloaded, due to the growth of the population and industry, 

hydraulic and organic loads on the WWTP will slowly increase over time. The WWTP 

will eventually pass its design limit and require an upgrade. With the SRS, the date 

of this foreseen upgrade can be postponed.  

 

The formula used in the Netherlands to calculate the load of a WWTP is based on 

the pollution equivalents (p.e.) formula: 

Q * (COD + 4.57 NKj) / 150, 

With Q = flow (m3/d) and COD and NKj in mg/l. 

 

Based on 2013 data we receive: 

66800 m3/d * (490 + 4.57 * 41) / 150 = 302,000 p.e. 

 

When SRS reduces COD and NKj by 15% and 3% respectively we receive: 

66800 * (417 + 4.57 * 40) / 150 = 267,000 p.e. 

 

This represents a 12% reduction in load on the WWTP. This means that the organic 

load on the WWTP can be increased above the design limit by 12%, without the 

need for an upgrade.  

 

Another effect of the SRS is that the fraction inert material in the activated sludge will 

decrease, therefore, when operating the aeration tank at the same MLSS, the sludge 

activity is higher, resulting in larger WWTP capacity. 

 

This calculation does not fully represent the load reduction of the sludge dewatering 

system due to reduction in sludge (mainly centrifuge working hours). Since sludge is 

reduced by 30%, centrifuge working hours are also reduced by 30%, therefore 

sludge load can increase by 30% without overpassing the sludge dewatering system 

design limit.  

 

  



 

35 
 

Chapter 13: RecylloseTM Applications  

 

Aa en Maas sent RecylloseTM samples to numerous clients to test what are the 

available applications for commercial use of the RecylloseTM as a new product as 

well as an economic substitute for cellulose. Some companies requested to remain 

anonymous. These are the results obtained so far: 

 

1. N+P Recycling 

N+P is an intermediate company for waste disposal.  

Sludge from paper industry is used as raw material in the ceramic industry. 

Other application can be fuel.  

Test results:  

 Fluff is moldy, application in the ceramic industry is not likely because 

of bio-organics and smell. 

 For pellets application as fuel, a gate fee of approx. €20/ton is 

expected, excl. transport and documentation (approx. €15-20/ton) 

Costs will be €35-40/ton. 

 

2. TU Delft 

Tests will be executed with RecylloseTM for dedicated digestion under 

mesophilic and thermophilic conditions. Biodegradation will be determined for 

pellets and "untreated" cellulose (wet, before drying). Investigation of TU Delft 

is in cooperation with Waternet and KWR. 

 

Test results:  

 Good results. See Merle’s presentation on cellulose symposium. 

 Aug 2012: anaerobic conditions screenings = 70% COD conversion as 

well as toilet paper, cellulose at 90% COD conversion. 

 General conclusion is that the RecylloseTM is very well digested under 

mesophilic and thermophilic conditions. 

 

3. TU Delft 

Tests will be executed with RecylloseTM as component in concrete, to 

improve material properties. 

Test results:  

 Fibers have stabilizing effect on concrete mixtures, especially the liquid 

mixtures, which improve handling. Fibers have no negative effect on 

the concrete pressure strength. The effect of the fibers on pull strength 

is expected to be positive but will be tested when the concrete has 

hardened. 

 Ash can replace part of the cement in concrete mixtures. 



 

36 
 

 

4. Estufa  

Wood-burning boilers, biomass-fuels.  

Test results:  

 General: max 5% as "melting" should be higher than 1000 °C, 

otherwise slag formation. 

 3-Oct 2014:  Estufa has still not received the report from the test 

center. Attention point is the slag formation caused by the ash-content 

and low melting point, especially in smaller ovens this will result in 

higher frequency of manual cleaning, probably less problematic in 

larger ovens. Probably mix with other fuels. No info of emissions is 

currently available, it  is probably at the test center.  

  

5. Warmteplan  

Cellulose is used as in insulation material. Current product pays 50-100 

€/ton.  

Test results: 

 In general: first visual impression of the material is OK.  

Potential disturbance parameters are present, like hairs, pieces of 

wood / grass, sand and smell. Mold on fluff.  

Material is relatively compact, not voluminous.  

Seems to have high moisture content (occurred during storage?).  

 Additional sample is sent to execute blowing, spraying. 

 Test is done on 8-Sept. 201.  The fluff in 3 buckets was moldy, and the 